
Decarbonization of Indian Secondary Steel Sector: Role of International Climate Finance

i

Options for Advanced Treatment and 
Resource Recovery for Decarbonization 

of Wastewater Utilities in the  
Bengaluru Metropolitan Area 

EXECUTIVE SUMMARY



Options for Advanced Treatment and Resource Recovery 
for Decarbonization of Wastewater Utilities in the 
Bengaluru Metropolitan Area 

 

Project Team

Team Lead
Dr Nupur Bahadur, TERI

Senior Engineers
Dr Gullipalli Rudra Narsimha Rao, TERI
Mr Nagendra Kumar, TERI

Financial Specialist
Mr Premraj Dhanasekaran, iDeCK

Legal/Regulatory Expert
Ms Sumitha V Rao, iDeCK	

Dr Metali Sarkar, TERI
Mr Khalil Ullah Khan, TERI
Ms Gauri Menon, TERI
Mr Arjun D Shetty, TERI
Ms Susan Jose, iDeCK

Published by 

For more information

Team Members

Suggested format for citation



iii
Options for Advanced Treatment and Resource Recovery 

for Decarbonization of Wastewater Utilities in the 
Bengaluru Metropolitan Area 

OVERVIEW 1
Wastewater Treatment and Discharge Standards 2
Sludge Treatment and Utilization Standards 2
EXISTING INFRASTRUCTURE CHARACTERISTICS 4
Status of Wastewater Collection and Treatment 4
Status of Reuse and Recycle of Treated Water 5
Status of Sludge Treatment, Management and Resource Recovery 5
Current Status of Procurement Policy 6
Current Status of Financing Options 7
Current Status of Regulatory Compliance 7
PROJECT OBJECTIVES 8
ESTIMATION OF FUTURE NEEDS 9
ASSESSMENT OF WASTEWATER TREATMENT TECHNOLOGIES AND 
TREATED WATER REUSE POTENTIAL 

12

Key Observations 12
Technology Assessment 12
ASSESSMENT OF SLUDGE TREATMENT, PRODUCTION AND UTILIZATION 
OF BIOSOLID & BIOGAS 

14

Key Observations 14
Strategies for enhancing Biosolids Production 14
Potential for Biogas Production & Utilization 16
CASE STUDY OF BELLANDUR STP 18
Existing Infrastructure at Bellandur STP 18
FINANCIAL ANALYSIS 21
Key Considerations to Ascertain Actual Viability 22
Outcomes of the Financial Analysis 23
FINANCING OPTIONS 25
CARBON FINANCING 28
REGULATORY CONSIDERATION 30
CONCLUSION 32

CONTENTS



Options for Advanced Treatment and Resource Recovery 
for Decarbonization of Wastewater Utilities in the 
Bengaluru Metropolitan Area 

iv



1
Options for Advanced Treatment and Resource Recovery 

for Decarbonization of Wastewater Utilities in the 
Bengaluru Metropolitan Area 

OVERVIEW

As one of India’s rapidly developing modern urban centres, Bengaluru City is experiencing 
unprecedented growth in its industrial, commercial, and institutional sectors. As a result, the 
population of the city has grown significantly in a very short period of time. This sudden growth in 
population is posing tremendous pressures on urban infrastructure especially on the water supply 
and sewerage system. Peripheral regions of central Bengaluru are particularly concerning, lacking 
adequate infrastructure to support the growing populace.

To provide better infrastructure in the surrounding urban areas bordering core Bengaluru area, the 
Government of Karnataka (GoK) in 2007 extended the jurisdiction of Bruhat Bengaluru Mahanagar 
Palika (BBMP) to cover additional 110 villages along with existing core area and 8 ULBs. The 110 villages 
which have been mainly dependent on ground water, and the sanitation facilities in the area have 
been primarily provided by household septic tanks and soak pits.

The global practice team of the World Bank Group and the Bengaluru Water Supply and Sewerage 
Board (BWSSB) came together and identified The Energy and Research Institute (TERI) to undertake a 
project to assess the existing wastewater generation and treatment facilities in Bengaluru, recognize 
available advanced treatment technologies of wastewater & sludge management and to maximize the 



Options for Advanced Treatment and Resource Recovery 
for Decarbonization of Wastewater Utilities in the 
Bengaluru Metropolitan Area 

2

recovery of resources and its utilization, such as biosolids, biogas and reusable treated water. Thus, this 
project aims to determine the need of infrastructural expansion to support the additional 110 Villages by 
focusing on innovation, fiscal discipline, resource recovery and sustainable growth consistent with the 
vision and goals of the BWSSB and transform BWSSB into Utility of The Future (UOTF). 

Wastewater Treatment and Discharge Standards
In view of the severity of depletion of aquatic resources in the country, the Nation Green Tribunal 
(NGT) revised the effluent discharge norms for STPs in 2019 as listed in Table 1. 

TABLE 1: Effluent discharge norms from STP

Sr. No Parameters Draft Norms (NGT) placed in 20191

1 pH 6.5-9.0

2 BOD (mg/l) <10

3 COD (mg/l) 50

4 TSS (mg/l) <20

5 Total Nitrogen (mg/l) <10

6 Ammonical Nitrogen  (mg/l) <5

7 Total Phosphorus (mg/l) <1

8 Faecal Coliform (FC) Desirable-: <100

Permissible: <230

These standards shall apply to all new STPs for which construction was initiated from year 2020 and 
all the existing/under construction STPs shall achieve these standards within 07 years (until 2026) 
from the date of notification. 

Sludge Treatment and Utilization Standards
Central Public Health and Environmental Engineering Organisation (CPHEEO), Ministry of Housing 
and Urban Affairs, Government of India refers to USEPA classification of biosolids, as a standard 
parameter2 (listed in Table 2) to ensure safe disposal of treated STP sludge. 

1	 https://scbp.niua.org/sites/default/files/NGT_Order_30.04.2019_Sewage_Disposal_Norms.pdf
2	 https://cpheeo.gov.in/upload/uploadfiles/files/engineering_chapter6.pdf



3
Options for Advanced Treatment and Resource Recovery 

for Decarbonization of Wastewater Utilities in the 
Bengaluru Metropolitan Area 

TABLE 2: Biosolids disposal standards for land applications

Sr No. Parameters Unit USEPA Ceiling Concentration for 
Agricultural Use3

1 Arsenic as As mg/kg 75

2 Cadmium as Cd mg/kg 85

3 Copper as Cu mg/kg 4300

4 Lead as Pb mg/kg 840

5 Mercury as Hg mg/kg 57

6 Molybdenum as Mo mg/kg 75

7 Nickel as Ni mg/kg 420

8 Selenium as Se mg/kg 100
9 Total chromium as Cr mg/kg 500
10 Zinc as Zn mg/kg 7500
11 PCBs (sum) mg/kg 49

Faecal Coli MPN/gram <1000 MPN/gram of dry Solids for 
Class A Biosolids

<2,00,000 MPN/gram of dry solid for 
Class B Biosolids

Based on the treatment standards, the existing infrastructure has been assessed and future needs 
have been mapped.

3	 https://www.govinfo.gov/content/pkg/CFR-2018-title40-vol32/xml/CFR-2018-title40-vol32-part503.xml



Options for Advanced Treatment and Resource Recovery 
for Decarbonization of Wastewater Utilities in the 
Bengaluru Metropolitan Area 

4

EXISTING INFRASTRUCTURE 
CHARACTERISTICS

Status of Wastewater Collection and Treatment
Bengaluru is located on the watershed of two principal river basins, Arkavathi to the West and South 
Pennar to the East. The three principal valleys here are Vrishabhavathy, Koramangala and Chellaghatta 
which lies to the south of the ridge and divide the greater part of the metropolitan area into three 
separate and distinct drainage zones. A fourth valley system referred to as the Hebbal, forms a drainage 
zone to the north of the ridge and runs in a north-easterly direction. The administrative area of BBMP 
is divided into eight zones (Figure 1), i.e., three B.M.P zones, Bytarayanpura zone, Mahadevpura zone, 
Bommanahalli zone, R. R. Nagar zone and Dasarahalli zone. The configuration of valleys is well-graded 
by side slopes of their tributary areas, which has provided Bengaluru with a natural system of drainage 
without recourse to pumping allowing both sewerage and storm water to flow by gravity.

FIGURE 1:  Bengaluru Map with Core Area and 110 Villages



5
Options for Advanced Treatment and Resource Recovery 

for Decarbonization of Wastewater Utilities in the 
Bengaluru Metropolitan Area 

To facilitate the collection of 1440 MLD wastewater generated in the city, underground drainage 
network is provided in the core Bengaluru. Currently, 36 Sewage Treatment Plants (STPs), with a 
total installed treatment capacity of 1527.5 MLD are distributed in four drainage zones. Although core 
Bengaluru area has the required infrastructure for wastewater collection and treatment, planned water 
distribution network, underground drainage facilities, and adequate treatment and management 
of wastewater is missing in the extended 110 villages and are being planned under various future 
projects. 

Status of Reuse and Recycle of Treated Water
Bengaluru has made significant strides in wastewater reuse. Out of 1440 MLD total sewage generated; 
currently the city treats around 1189 MLD of wastewater. Approximately, 907 MLD of treated water 
directly discharged into Rivers and Valleys or discharged to nearby lakes for rejuvenation and ground 
water recharge and 123 MLD treated water directly taken for agricultural activities in the nearby areas. 
BWSSB is also generating INR 16 Crores of annual revenue by supplying 18 MLD of treated water for 
industrial & commercial use. 

Status of Sludge Treatment, Management and Resource 
Recovery 
Sludge Treatment and Biosolid Production
The 36 STPs installed in Bengaluru area are collectively producing approximately 250 tons of sludge 
per day which is dewatered and dried and at present is given to local farmers for free to use as 
manure in agriculture. Average sludge generation from different wastewater treatment technologies 
deployed in BWSSB and the valley-wise percentage production of sludge has been depicted in Figure 
2. The treated sludge conforms to USEPA Class B biosolid standards and is distributed to the local 
farmers free of cost for agricultural use. 

Biogas Production and Utilization
Currently three STPs in Bengaluru viz. K.C Valley 60 MLD, Hebbal 100 MLD and Bellandur 90 MLD 
have installed anaerobic digesters to stabilize the sludge produced from primary and secondary 
clarifier and hence produce Biogas. The 3000 m3 Biogas produced at K.C Valley and 2500 m3 biogas 
produced at Hebbal is utilized for power generation. Bellandur STP produces 6400 m3 per day of 
biogas which is currently being flared. The V. Valley STP is being upgraded to produce electricity and 
will be operational by 2024, while anaerobic digester for production of biogas at 60 MLD Kengeri STP 
has been proposed.

Based on the above data, the existing infrastructure in Bengaluru has been summarized in Table 3.



Options for Advanced Treatment and Resource Recovery 
for Decarbonization of Wastewater Utilities in the 
Bengaluru Metropolitan Area 

6

0.16 0.18

0.36

0.13
0.22

0.50

0.80

0.08
0.01

ASP SBR 2 stage
trickling

filter

High-Rate
Clarifier

EA UASB MBBR MBR SBT

Tons of Sludge produced per MLD of wastewater treated

Distribu�on of Sludge Genera�on 

14%

24%

26%

36%

Challagha�a valley

Koramangala valley

Hebbal Valley

Vrishabhavathy Valley

Current Status of Procurement Policy
The STPs are constructed through the tendering process and as part of the contract; for first 2-5 years 
after commissioning, the plants are operated and maintained by the same contactor. Thereafter, STPs 
are operated and managed by contractor selected through a competitive bidding process. Based on 
the treatment technology, quantity of chemicals, manpower requirement etc., and the bidding cost 
varies for each STP. 

FIGURE 2. Technology and Valley-wise percentage production of sludge



7
Options for Advanced Treatment and Resource Recovery 

for Decarbonization of Wastewater Utilities in the 
Bengaluru Metropolitan Area 

TABLE 3: Summary of existing wastewater treatment infrastructure in Bengaluru Metropolitan Area

Sr. No Existing Data

1 Current Population 13.19 Million (approx.)

2 Projected Population (2050) 20.96 Million (approx.)

3 Per capita water use 135 lpcd

4 No of Sewage Treatment Plants (STPs) 36 

5 Existing Wastewater treatment infrastructure capacity 1527.5 MLD

6 Wastewater generated 1440 MLD

7 Wastewater Treated 1189 MLD

8 Annual Energy consumption by STPs 87 million kWh

9 Annual Electricity Expenditure by BWSSB INR 67 crores/Annum

10 Treated water directly discharged into rivers and Valleys 488 MLD

11 Treated water directly discharged to nearby lakes for 
rejuvenation and ground water recharge

419 MLD

12 Treated water directly taken for agricultural activities 123 MLD

13 Quantity of treated water sold for industrial & commercial 
use

18 MLD

14 Revenue generated from sale of treated water (@INR 25/
kl)

INR 16.42 Crore/Annum

15 Quantity of Biosolids generated 250 tons/day (approx.)

16 Quality of Biosolids USEPA Class B

17 Existing Biogas generation infrastructure 75000 m3

18 Biogas currently generated 11900 m3

19 Biogas currently utilized 7500 m3

20 Existing Electricity generation infrastructure from Biogas 2 MW/ day (2 STPS)

21 Actual Electricity generated <1 MW/day

Current Status of Financing Options 
Currently, the most prevalent practice by BWSSB is to undertake STP projects under an Engineering 
Procurement and Construction (EPC) or Design Built Operate (DBO) basis for a period of 2 to 5 years.

Current Status of Regulatory Compliance 
Besides adhering to the compliances set by Government of India for safe treatment and disposal of 
wastewater and sludge (listed in Table 1 and 2), the state of Karnataka also has a State Level Legislative 
Framework for Reuse of Treated Waste Water and relating to bio-solid, bio-gas etc.



Options for Advanced Treatment and Resource Recovery 
for Decarbonization of Wastewater Utilities in the 
Bengaluru Metropolitan Area 

8

a)	 Karnataka State Policy on Urban Wastewater Reuse, 2017: establish an enabling environment 
for the reuse of municipal wastewater to maximize efficient use of resource, protect the 
environment, address water scarcity, and enhance economic output. 

b)	 Karnataka Renewable Energy (RE) Policy, 2022-27:  The key objectives of the policy includes 
promoting the generation of energy through biomass, waste-to-energy projects and promote 
initiatives and emerging energy technologies in the State.

PROJECT OBJECTIVES
Thus with the given background, following are the objectives of the study:

1.	 To assess existing wastewater generation and treatment infrastructure and estimate 
future needs for expansion in order to meet the regulatory norms and provide 
adequate sanitation facilities in the expanded BBMP area including 110 villages and 
also take measures as to how BWSSB becomes Utility of the Future.

2.	 To identify and summarize the characteristics of advanced treatment technologies 
for adequate wastewater treatment, enhanced treated water reuse, sludge and to 
document environmental benefits, and conduct a cost assessment of the various 
technologies.

3.	 To review and assess the potential of integrating advanced treatment technologies 
for production and better utilization of biosolids, biogas, its utilization for electricity 
production and better reuse of treated wastewater for various application such that 
STPs becomes Resource Centres and not liabilities.

4.	 To provide a Compendium of best case studies from India and abroad in the 
proposed areas of interventions.

5.	 To define any regulatory and legislative barriers that may hinder the implementation 
of the advanced technology interventions, assess options for financing and propose 
a regional strategy for efficient and sustainable wastewater treatment and reuse. 



9
Options for Advanced Treatment and Resource Recovery 

for Decarbonization of Wastewater Utilities in the 
Bengaluru Metropolitan Area 

ESTIMATION  
OF FUTURE NEEDS

Based on current status and immediate future requirement with the addition of 110 villages in BBMP 
area, all 36 STPs have been systematically analyzed in terms of valley wise location, capacity, treatment 
technology, level of wastewater treatment, sludge treatment, biosolids and biogas generation 
together with the STPs' upgradation potential. 

Entire data together with status of compliance or non-compliance with NGT’s treated water discharge 